837101
WEIGHT STACK ATTACHMENT

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

1
12/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



837101 WEIGHT STACK ATTACHMENT ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION ‘ QTY
1. F/B X 3 INL  BOLT oottt cceere e ecetvre e stan e s ters e s s s vaeestsann e seasnresssannsasssnnbnnsesinns 1
2. 172 X 22374 INL BOLT ooeoeieieereceerceite e ertresses et reebeectseesas s assssss s sstssbeassanneeansesssseeneseeeensees 2
3. 3/8 X 2314 IN. BOLT ..ottt cere e eree st a s e sresaaae s sba s etsaseraeesbsaesersessannnes I
4, 3/8 X 1-T/2 IN. BOLT oot eeine s esterne e e tesrsne s sbes e st s baae s renanssaessnessnsnssannnsass 1
3. 12 IN, WASHER L.ttt 1
6. 3/8 IN. WASHER ....oiioitiieeeeieecieeccteasnrsesiesaseseessaasssrisnssssantesasaesssseessanessssesressomsansssanses 2
7. 172 IN. LOCK WASHER ....oiiiiiiiiivinesirieicreieeieeesir e assseessassesseansisesnessessseasesasssanessassennnens I
8. 3/8 IN. LOCK WASHER .....oovviitieiricreieiiecnieresineesteesaseesesesaesasesssesssesseetseesnseesssssesensssinnsanns 1
9. 1/2 IN, LOCK NUT oottt e et eeae s et ssesesssbesaesssantnsansastassassobaessrssaesnsseeeseseraneseennnnens 1
10, 3/8 TN, LOCK NUT oetetii ettt eeerreee s e vettvassaeeeseannrssssrssessansseeesnsnesastnnntesesnnsssesnessanessenn 2
11, WEIGHT STACK SELECTOR PIN L...ooiiiiiiiieiiiiieeecvireacrieeseeeireeesinnessssssaesecasrsessssssnnneseas 1
12. 3/8 IN. FLANGE SPAGCER......ccciitivitiieeeeetitveceeeeevertesasssesssessssssesessssessssssserssssssssissnnseseesns 2
13. FTX2ZIN.END CAP .ot tvrev et e s estaeseaessse e ntvasissasns b eeatisesssenntnsarntasssntesanesesennnnes 2
14, 2 IN. SQ. COVER CAP ...cooieeieirenriienrirtevercestasteesteasssesrasssasseassnssssesssestaasssesnssssnesssessnss 1
15. WEIGHT STACK CUSHION L...ooooiiivviereereecesreiteeeerevasesereraessssessasssssssssessssnsssssanssnnes 2
16. WEIGHT PLATE BUSHING .....ooivoiiiivirririeiieeioteee e esirrresresresssssnrresssseseestcrresessnssessosinsees 40
17. 3/8 X 2IN. NYLON BOLT ..ottt iirecneecrieeerstesessseesesessssesnssasressnnsessssesesssnenssneseenns 2
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION , QTY
1. PULLEY HOUSING WELDMENT .......covvvmreeeeiiviersreecosverareessraresssasssrasnseisssessessssesnssnns 1
2. WEIGHT STACK BASE WELDMENT ........ococvvvieeeiiiicierreneaeieesrsssessssiesssssensensessonesnsneses 1
3. 1-3/4 8SO. X 18-1/d IN, TUBE .......ccovveevervireieerrreicsireessiaassasesisassssanessseersessasssissnnesssnersnsennes 1
4. GUIDE ROD ........ooccevriveiivninnnrinaniiins ORI Tieeiieiei e Teni e eaeenieines e LTI 2
5. WEIGHT PLATE oottt eeetre et v esceervs s es e srsereaessssesasesrssaessressesssssesssnesssesssssessssennes 20
6. HEAD PLATE oot ceetecertceneesebereravsssasba s e s srsasssasesabassbassansassaanossasnnesssanassssenssrsansns 1
7. WEIGHT STACK SHAFT ..ot eeerae s enrisscrrerrsecanrsesnsesssnessssasesassssesnssnessesssssesennne 1
3. B-T/2 X T INL PULLEY oo ce e e errirreessrescrssaesneaseesssesssvessesasessesssssessssessssnsssesanessesases 1
9. CABLE (6577701 ettt sienrie st e sseosesssssistesana e sansraab e ra s n b srbana s b ast s esnestassrneens 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

p—————BOLT LENGTH——
BOLT LENGTH RULER:
I 12 | 12 | 12 l 172 { 172 | 172 [
0 I 1 ‘ 2 ' 3 l 4 ’ 5 ! 6
L1 [ — L1 L1 ] I I - L]
2
12/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



837101 WEIGHT STACK ATTACHMENT ASSEMBLY INSTRUCTIONS

1. Remove L1T BAR WELDMENT from the HIGH PULLEY CABLE, and set aside. Loosen and remove the
three (3) 3-1/2 X 1 IN. PULLEYS from the BOOM WELDMENT. Detach HIGH PULLEY CABLE from
the CARRIAGE WELDMENT and remove.

2. Loosen and remove BOOM WELDMENT from the FRONT and REAR UPRIGHT WELDMENT. Remove
the 2 IN. SQ. END CAP from the top of the REAR UPRIGHT WELDMENT. Remove the CARRIAGE
WELDMENT from the REAR UPRIGHT WELDMENT.

3. Insert the 1-3/4 SO. X 18-1/4 IN. TUBE into the top of the REAR UPRIGHT WELDMENT as shown in
(VIEW B), then SECURELY re-assemble the BOOM WELDMENT to the REAR UPRIGHT
WELDMENT as shown.

4. Route CABLE (6577701) through the front slot and down to the rear slot of the BOOM WELDMENT. Re-

assemble two (2) of the three (3) 3-1/2 X 1 IN. PULLEYS to the BOOM WELDMENT as shown on the
(CABLE ROUTING DIAGRAM). (NOTE: MAKE SURE CABLE IS IN THE GROOVE OF THE
PULLEYS). SECURELY re-assemble the 300M WELDMENT to the FRONT UPRIGHT WELDMENT.

5. SECURELY assemble the PULLEY HOUSING WELDMENT to the 1-3/4 SO. X 18-1/4 IN. TUBE as
shown in (VIEW B)
6. Slide one (1) 2 IN. SQ. COVER CAP over the end of the WEIGHT STACK BASE WELDMENT, then

SECURELY assemble it to the BASE WELDMENT as shown in (VIEW A) (NOTE: THE LOW
PULLEY CABLE MUST BE ASSEMBLED EXACTLY THE WAY SHOWN TO ENSURE
PROPER FUNCTION)

7. Insert the GUIDE RODS into the holes of the WEIGHT STACK BASE WELDIMENT as shown, and
allow them to tilt back. (NOTE: LUBRICATE GUIDE RODS WITH A SILICON OR TEFLON
SPRAY THAT IS AVAILABLE AT MOST HARDWARE STORES). Slide two (2) WEIGHT
STACK CUSHIONS down over the GUIDE RODS as shown.

8. SECURELY assemble the WEIGHT STACK SHAFT to the HEAD PLATE as shown on drawing. Also
insert the WEIGHT PLATE BUSHINGS into the WEIGHT PLATES as shown in (DETAIL C).

(VS

12/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



837101 WEIGHT STACK ATTACHMENT ASSEMBLY INSTRUCTIONS

9. USING EXTREME CARE slide the WEIGHT PLATES down over the GUIDE RODS onto the
WEIGHT STACK CUSHIONS as shown. (MAKE SURE THAT THE KEY HOLES OF THE
WEIGHT PLATES ARE ALL FACING THE SAME WAY) Slide the HEAD PLATE ASSEMBLY
down over the GUIDE RODS onto the WEIGHT STACK as shown.

10. Tilt the GUIDE RODS back up underneath the PULLEY HOUSING WELDMENT and insert the 3/8 X
2 IN. NYLON BOLTS through the PULLEY HOUSING WELDMENT and into the ends of the GUIDE
RODS as shown in (VIEW B) ,

11 Loosen and remove the top PULLEY from the PULLEY BLOCK and replace it with the 4-1/2 X 1 IN.
PULLEY.

12.. SECURELY assemble the remaining PULLEY from the BOOM WELDMENT, and the swapped
PULLEY of the PULLEY BLOCK to the PULLEY HOUSING WELDMENT as shown in (VIEW B).

13. HIGH PULLEY CABLE ROUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM):

A. Route the end of the CABLE under, and around the 4-1/2 X 1 IN. PULLEY of the PULLEY
BLOCK, and back up through the BOOM WELDMENT to the large hole of the PULLEY
HOUSING WELDMENT.

B. Route the CABLE through the hole and over and around the two PULLEYS in the PULLEY
HOUSING WELDMENT. Run the cable down through the large hole above the WEIGHT
STACK and down to the WEIGHT STACK SHAFT of the HEAD PLATE.

C. Thread the end of the CABLE into the end of the WEIGHT STACK SHAFT.

D. Insert the 3 X 2 IN. END CAPS into the ends of the PULLEY HOUSING WELDMENT as
shown in (VIEW B).

14. Re-attach LAT BAR WELDMENT to the HIGH PULLEY CABLE.
15. Attach the WEIGHT STACK LABELS to the WEIGHT STACK as shown in (DETAIL C).

16. To select WEIGHT, rotate the WEIGHT STACK SELECTOR PIN clock wise 90 degrees, insert into the
slot of the desired WEIGHT PLATE, and rotate the PIN back down.

4
12/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



BOOM WELDMENT

h i

CABLE (6577701)
PULLEY BLOCK

—
—
e e st

()

:
y
bttt et

CABLE ROUTING DIAGRAM

| [ REAR UPRIGHT WELDMENT

]
4-1/2 X 1 IN. PULLEY -

! ,!-ﬁ = { : FRONT UPRIGHT WELDMENT

P l' H

P I’ | H

CABLE (EXIST.) ————= 1! |

N B

! '

;’«41 i

el b

-—— | i I

i

H

A\
b\ w
W

3/8 IN. LOCK NUT (EXIST.)

3/8 IN. WASHER (3) (EXIST.)
3/8 IN. LOCK NUT

DASH NO DESCRIPTION REVISIONS
O 1 AS S HOWN e REV DESCRIPTION CHG NO | AFPP'D DATE
3\ A [NEW RELEASE 2757 | DM | 10/85
NG B |cHG ViEW B 753 dum [12fas

CABLE (EXIST.)

3/8 IN. WASHER (2)

3/8 X 3 IN. BOLT

3/8 X 2 IN. NYLON BOLT (2)
3-1/2 X 1 IN. PULLEY (2)

3 X 2 IN. END CAP (2)
PULLEY HOUSING

WELDMENT (&
3/8 IN. FLANGE SPACER (4) ————m>®
3/8 X 2-3/4 IN. BOLT (2)—>~sf///

1/2 IN. LOCK NUT

Ng ,eé-/—————— 1/2 IN. WASHER

3/8 X 3~1/4 IN. BOLT (EXIST.)
WEIGHKT STACK BASE

WELDMENT (6577201
lB""— 2 IN. SQ. COVER CAP

1/2 IN. LOCK WASHER
1/2 X 2-3/4 IN. BOLT (2)

GUIDE ROD (2)
L6577

SEE VIEW B

3/8 X 1-1/2 IN. BOLT
3/8 IN. LOCK WASHER

HEAD PLATE .
WEIGHT STACK SHAFT

WEIGHT STACK SELECTOR PIN
TA/

3/8 IN. LOCK NUT (2)
1-3/4 5Q. X 18~1/4
TUBE (6577401)

1/2 X 3 IN. BOLT (2) (EXIST.)
1/2 IN. LOCK WASHER (EXIST.)

1/2 IN. LOCK NUT (EXIST.)
1/2 IN. WASHER (2) (EXIST.)

I

WEIGHT PLATE BUSHING (2)

WEIGHT PLATE (20)
- WEIGHT STACK LABEL (1-25)

DETAIL _C

WEIGHT STACK

TOLERANCES
(EXCEPT AS NOTED)

T . TS PAME OEN e T WA S e VI o f— e Wb e e G e a——

: I
| I |
° {
L ,I i
J’,_. WEIGHT STACK CUSHION (2) RO
| D - - @ ”‘*j‘“/*/" ASSY INST, 837101
A +1/16 SEL 16 SIZE | DPWING NG,
gipaivalyalonipuinis LYY g A VAL .
il SEE_VIEW A T 1B 65785
+1° [OR MGN | 10/85 [S%P yoN [ 1o/es [FTP pry | 10/es
Download from Www.Somanuals.com. All Manuals Search And Download.

DECIMAL

PARABODY, [INC.

RAMSEY, MINNESOTA




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

